&

(2 CARGO TARPS® 101

P/N: 101GPGO1EN-R3
PROFESSIONAL GRADE Updated: March 2022
TARP SYSTEMS

101 GENERAL COMPONENTS PARTS LIST

E-Cargo Tarps Inc.

Head Office Tel.: (450) 253-3560
6015, Raoul-Lassonde Toll free: (877) 353-3560 A
Saint-Hyacinthe, Quebec, Fax: (450) 253-3561
@ Canada Email:  info@E-CargoTarps.com
J2R 1E4



TABLE OF CONTENTS

FRONT CORRECTOR CORNER ...t s s ss s s s 6
L 20 B 03 L 7
(03 30 1S T 0 L 8
[ 0 QO 17 Y 3 9
=7 150 L 0 10
BLOCK SHIMS ...ttt e e a s s s a e e n e n e s 11
ROLL PIPE ASSEMBLY ......uiiiimiimiiiiiiniiii s s s s s s s s sa s s anssan s nessnssaan s 12
CENTER PIPE ASSEMBLY (2" CEDA40 PIPE) .....cccceiiiiricinnniinis s sssssasssns s 13
CENTER PIPE ASSEMBLY (3" PIPE) ....coiiiieecn it s s s 14
CENTER PIPE ASSEMBLY (1.5" CEDB8O PIPE) ... 15
FIXED PIPE ASSEMBLY ...ttt s a e s n e a e s e 16
INTERNAL TENSIONER BU2..........e et s n s 17
INTERNAL TENSIONER BT ... 18
EXTERNAL TENSIONER 60 SINGLE HEAD ........ooociiimiiiiminnsni s s s ssssssssssssses 19
EXTERNAL TENSIONER 60 DOUBLE HEAD ......c.ccovvminmnimimnsssssssssssssssssssssssssssssssssssssness 20

CENTER PIPE ASM

BLOCKS BACK TARP |
CROSS-BOWS /E\; :‘é
FRONT CAP
& ROLL PIPE ASSEMBLY
k-
!

BLOCKS

5

@ Click here to go back to the start of the document



FRONT CORRECTOR CORNER

/
/
-
/

Item |# Part Description Qty
1 1015A1021-6 CORNER CORRECTOR 6 "X 6"(TITAN) 2
2 1015A1021-12 CORNER CORRECTOR 12'"'X12"(DELOUPE) 2
3 1015A1021-14 CORNER CORRECTOR 14" X 14" (MAC) 2
4 | 1015A1021-14N CORNER 14" X 14" WITH NOTCH FOR 1/2 ROD (MAC) 2
5 1015A1021-18 CORNER CORRECTOR 18"X18" 2
6 | 101SA1021-22/25P CORNER CORRECTOR PASSENGER 22 3/4 X 25 1/4 1
7 1015A1021-22/25C CORNER CORRECTOR 22 3/4 X 25 1/4 1
8 | 101SA1021-24 CORNER CORRECTOR 24" X 24" 2

6

Click here to go back to the start of the document



FRONT CAP

Item # Part

Description Qty

101SA0002-08

CURVED ALUMINUM CAP 8" HIGH (FRONT OR REAR)

101SA0002-108

CURVED ALUMINUM CAP 10" HIGH BOLTED (FRONT OR REAR)

101SA0002-128B

CURVED ALUMINUM CAP 12" HIGH BOLTED (FRONT OR REAR)

101SA0002-148

CURVED ALUMINUM CAP 14" HIGH BOLTED (FRONT OR REAR)

101SA0002-16B

CURVED ALUMINUM CAP 16" HIGH BOLTED (FRONT OR REAR)

101SA0002-10BPC

FRONT CURVED ALUMINUM CAP 10" HIGH BOLTED POLI WITH CLEAR

101SA0002-12BPC

FRONT CURVED ALUMINUM CAP 12" HIGH BOLTED POLI WITH CLEAR

101SA0002-14BPC

FRONT CURVED ALUMINUM CAP 14" HIGH BOLTED POLI WITH CLEAR

101SA0002-16BPC

FRONT CURVED ALUMINUM CAP 16" HIGH BOLTED POLI WITH CLEAR

2 101A1031-6 HEAD CAP BOLT ASSEMBLY 6" 1

3 101A1031-7 HEAD CAP BOLT ASSEMBLY 7" 1

4 151CA2071 MANUS-BOND 75-AM GREY 1

5 710R0014 SCREW KIT FIXING THE CAP(BAG) ALUMINUM TRAILER 1
710R0014-AC SCREW KIT FIXING THE CAP(BAG) STEEL TRAILER

6 101CM0004-5 ALUMINUM PLATE 5" X5" X 1/4 1

7 101CM1079 ALUMINIUM EXTRUSION 3 X 15" 1

7
Click here to go back to the start of the document



CROSS-BOWS

s

Item |# Part Description Qty
101A1009-08 CROSS-BOW KIT 8" (WITH HOLDERS)
101A1009-10 CROSS-BOW KIT 10" (WITH HOLDERS)
1 101A1009-12 CROSS-BOW KIT 12" (WITH HOLDERS) 1
101A1009-14 CROSS-BOW KIT 14" (WITH HOLDERS)
101A1009-16 CROSS-BOW KIT 16" (WITH HOLDERS)
1015A1015-08 8" CENTRAL CROSSBOW (ONLY)
101SA1015-10 10" CENTRAL CROSSBOW (ONLY)
2 101SA1015-12 12" CENTRAL CROSSBOW (ONLY) 1
101SA1015-14 14" CENTRAL CROSSBOW (ONLY)
1015A1015-16 16" CENTRAL CROSSBOW (ONLY)
101SA0003-STD CROSS BOW SADDLE STANDARD RISE (10-12-14-16)
3 101SA0003-LOW | CROSS BOW SADDLE LOWER RISE (02-04-06-08) 1
4 101CM1122-2 DRILLED CROSSBOW PIVOT 1
< 151-08PZ0033 SMS 3/8" X 1"LG DT2000 (ALU TOP RAIL) ;
151-06PZ0023 METAL SCREW 3/8-16 ZINC 1" TYPE 1 (STEEL TOP RAIL)
6 101SA0005 CROSS-BOW LOCK RING 1
7 | 101A1049 REAR BOW BOLT ASSEMBLY 10" 1

8
Click here to go back to the start of the document



BACK TARP

-
-

\\ . “|‘ /
RN \\‘x I| /'I
“ “ i Y,
\\\~~\ ~\“~\~ é I" //
\N\N\\ *~~\\~~ /’ ,,/
oo S x4 R
~~§~~~~ ~~~~~~~~ "’,, //,/
Item |# Part Description Qty
161T01002-BL | BACK FLAP WITH BUNGEES BLUE
161T01002-BO | BACK FLAP WITH BUNGEES BURGONDY
161T01002-GR | BACK FLAP WITH BUNGEES GREY
161T01002-JA | BACK FLAP WITH BUNGEES
! 161T01002-NO | BACK FLAP WITH BUNGEES BLACK 1
161T01002-OR | BACK FLAP WITH BUNGEES
161T01002-RO | BACK FLAP WITH BUNGEES RED
161T01002-VE | BACK FLAP WITH BUNGEES GREEN
2 710R0008 FIXATION KIT FOR BACK FLAP(BAG) 1
3 101CA1013 31" SNAP STRAP 2
4 101CA1012 21" SNAP STRAP 4
5 101CM1055 TENSIONER & BUNGIES HOOK HOLDER 6
6 151-07PZ0006 | SELFT-DRILLING SCREWS 1/4 X 1"LG ZP 10
SELFT-DRILLING SCREWS 1/4 X 1"LG ZP WITH
7 101A1053 NEOPHREME 12

9
Click here to go back to the start of the document



BLOCK

Item |# Part Description

1 141CASW4 ANCHOR BLOCK SW4

2 141CASWS5 ANCHOR LONG BLOCK SW5

3 141CASUPD STRAIGHT TARP STOP

4 101A1019 REVOLVING TARP HOLDER WITH COTTER RING

5 141CASH2 BLOCK FOR PIVOTING SUPPORT

6 141CAP2 P-2 GRAB BLOCK

7 101A1095 ANCHOR BLOCK PH2 ASSEMBLY

8 151-06PZ0015 METAL SCREW 5/16-18 1"LG ZP TYPE 1 (STEEL TOP RAIL)

9 151-08PZ0022 SMS 5/16" ZINC PLATED 1,5"LG (ALU TOP RAIL)
710R0005 ALUMINIUM TOP RAIL BOLT KIT (bag)
710R0011 STEEL TOP RAIL BOLT KIT (bag)

10

Click here to go back to the start of the document



BLOCK SHIMS

- | e
5 2
' W {\:\,V ]
= |
e B 5| [y
oAl vy
S~ l\.cﬁ'lll
(K | "f||
5 o
Loyl
{ :,I'
't,( |'I
1&
Item |# Part Description
1 101CM0002 SW BLOC TEFLON SHIM 1/2
2 101CM1068 WOOD SPACER FOR SW
3 101CM1066 P2 WOOD SHIM
4 101CM1067 SH2 WOOD SHIM
5 151-08PZ0024 SMS 5/16 X 2" ZINC
710R0005-SH BOLT KIT FOR ALUMINIUM TOP RAIL WITH SHIM (Bag)

11
Click here to go back to the start of the document



ROLL PIPE ASSEMBLY

IMPORTANT: To order a complete Roll Pipe Assembly, Trailer VIN needs to be provided to E-Cargo tarps.

Motor Side
@ 3,,\ Kﬂ W
. 2\, \\*‘\\
/f = AN The internal tensionner BJ2 fit with
Junction
] (3" Pipe and 2"" Groove)
ON THE MAJORITY OF TARP SYSTEM
£z
Tensioner Side
62,37"\/ _ Fig
i N\
éj I— : \ ‘ The internal tensionner BJ1 fit
\ 'y with (2"CED40 Pipe)
Mot
Item # Part Description Qty

1 101CM7002-186 ALUM. ROLLING PIPE 3"X 18'-6" 2
2 101CM7001-6 ELCARGO TUBE END 1
3 101CM7001-18 ELCARGO TUBE UNION CENTER 18" X 3" 1
4 101SA0001-CC SHORT SQUARE DRIVE SHAFT 1
5 141CABTE ROLLING PIPE RING 1
6 101A1002-BJ2 INTERNAL TENSIONNER BJ2 (3") 1
7 101A1002-BJ1 INTERNAL TENSIONNER BJ1 (2" CED 40) 1
8 151-09QCHD51658 HAFT DOG SET SCREWS 5/16-18 X 5/8"LG 2
9 151-09QCFT14112LT FLAT TORX FLOORBOARD SCREW 1/4 X 1 1/2 LOCK TITE 12
10 151-09QCTB51634 5/16"-18 X 3/4"LG BUTTON-HEAD SCREW 1
11 101A1085 3/16" ROPE STOPPER ASM. 3" TUBE (RS1) 1

12

Click here to go back to the start of the document



CENTER PIPE ASSEMBLY (2" CED40 PIPE)

IMPORTANT: To order a complete Center Pipe Assembly, Trailer VIN needs to be provided to E-Cargo tarps.

USED WITH TWO CAP e .
TARPS SYSTEM

-
-
-

,'/ s T e 1 ~
{ T e ) FRONT OF
N e e T s /I
"""""""""""""" o THE TRAILER
USED WITH FRONTCAP "
AND BACK CROSSBOW -~ -~ |
TARPS SYSTEM .-~
' '
i
1 ©2,37" ot .
; \ ¢ ?1,9
1 I
1 [ | ) This Center Pipe fit with
i 8 bk (2”7SCHA40 Pipe)
i PR X 0
o ~,

NOTE: This Center Pipe (2” CEDA40) fit with: 38’ and over trailer with 2 or 3 middle cross-bows.

Item # Part Description Qty
1 141CAEX1 2" CENTER PIPE END SUPPORT 2
2 2201MP10009-6 2" SHC 40 ALUMINIUM 6061T6 17'11" MAY VARY
3 101CM7003-18 18" x 2" CENTER UNION MAY VARY
4 151-09QCFT14112LT FLAT TORX FLOORBOARD SCREW 1/4 X 1 1/2 LOCK TITE MAY VARY
5 710R0137 CENTER PIPE LOCK KIT WITH U-CLAMP(BAG)
6 710R0137-2C U-CLAMP KIT (BAG)

13
Click here to go back to the start of the document



CENTER PIPE ASSEMBLY (3" PIPE)

IMPORTANT: To order a complete Center Pipe Assembly, Trailer VIN needs to be provided to E-Cargo tarps.

USEDWITHTWO CAP 0 '
TARPS SYSTEM . 1
e . R & - "/ \ 6
T A
A — - )
S et e & FRONT OF
/ Py Py e -
THE TRAILER
USED WITH FRONT CAP . Tt
AND BACK CROSSBOW , " ﬁ ‘i\/
TARPS SYSTEM " e
-~ & i I
Pl a2

o T N

¢ Vln
2
] 1
This Center Pipe fit with
(3" Pipe and ¥%” Groove)
:@;Q]
NOTE: This Center Pipe (3”) fit with: 38’ and less trailer with 1 middle cross-bow.
Item # Part Description Qty

1 141CAEX2 3" CENTER PIPE END SUPPORT 2

2 101CM7002-186 ALUM. ROLLING PIPE 3"X 18'-6 MAY VARY

3 101CM7001-18 18" x 3" CENTER UNION MAY VARY

4 151-09QCFT14112LT FLAT TORX FLOORBOARD SCREW 1/4 X 1 1/2 LOCK TITE MAY VARY

5 710R0137 CENTER PIPE LOCK KIT WITH U-CLAMP(BAG)

6 710R0137-2C U-CLAMP KIT (BAG)

14

@ Click here to go back to the start of the document



CENTER PIPE ASSEMBLY (1.5" CED80 PIPE)

IMPORTANT: To order a complete Center Pipe Assembly, Trailer VIN needs to be provided to E-Cargo tarps.

USED WITH TWO CAP
TARPS SYSTEM

--------

-
-
-
s
-
-
-

- e — .
el | e e 1 \
,/ s e e o ’,’
A Bg= FRONT OF
e T T THE TRAILER
USED WITHFRONTCAP =" I e
AND BACK CROSSBOW .-~ <~ ’)/
TARPS SYSTEM —————————————— = >
,,,,,,, ! g 11
/// = e 4
//' ———————————————— / 3 e
l\.__!' _____________________________ ' ‘ / A Q
Rs e @1,9"
' ey N @1,5"
: e )
1 1 2 [ —’ ) This Center Pipe fit with
1 . 5 P (1,5"” SCH8O Pipe)
1 \t\‘ X \\h
1

NOTE: This Center Pipe (1.5”CEDB80) is used for special applications like Multiple Cross-bows trailer and
Double Tarps trailer.

Item # Part Description Qty
1 141CAEX3 1.5" CENTER PIPE END SUPPORT 2
2 2201MP11008 1.5" SCH 80 ALUMINIUM 6061-T6 20' MAY VARY
3 101CM1074 12" STEEL UNION FOR 1.5 CED 80 PIPE MAY VARY
4 151-09QCFT14112LT FLAT TORX FLOORBOARD SCREW 1/4-20 X 1.5"LG MAY VARY
5 710R0137 CENTER PIPE LOCK KIT WITH U-CLAMP(BAG)
6 710R0137-2C U-CLAMP KIT (BAG)

15

Click here to go back to the start of the document



FIXED PIPE ASSEMBLY

IMPORTANT: To order a complete fixe tube assembly, Trailer VIN must be provide to E-Cargo tarps.

¢1n
ITEM PART NUMBER DESCRIPTION QTY
1 101CM7004-1711 ANCHORING TUBE 17'11" 2
2 101CM1027 10" ANCHORING TUBE JUNCTION 1

16

Click here to go back to the start of the document



INTERNAL TENSIONER BJ2

i 5
s o= > ¢ 1/2 17

o g

{ ki @3”
\‘\‘ w@ ‘,‘:
The internal tensioner BJ2 fit with (3”’tube and 2"’ groove).
Item # Part Description Qty
1 |101A1002-BJ2 INTERNAL TENSIONNER BJ2 ( 3" E-CARGO TUBE ) 1
2 |101CA1004 INTERNAL TENSIONER SPRING 46"LG 1
3 [141CABR2 BJ2 TENSIONER HEAD 1
4 |101A1040 RED CORD 11 1/2 'LG WITH HOOK 1
5 | 710R0154-AL HARDWARE TO FIXED INTERNAL TENSIONNER ( ALU) 1

17

Click here to go back to the start of the document



INTERNAL TENSIONER BJ1

@ 2,37
?1,9"

The internal tensioner BJ1 fit with (2”°SCH 40 Pipe).

Item # Part Description Qty
1 101A1002-BJ1 INTERNAL TENSIONNER BJ1 (2" SCH 40 PIPE) 1
2 101CA1004 INTERNAL TENSIONER SPRING 46"LG 1
3 141CABJ2 BJ2 TENSIONER HEAD 1
4 101A1040 RED CORD 11 1/2'LG WITH HOOK 1
5 710R0154-AL HARDWARE TO FIXED INTERNAL TENSIONNER ( ALU) 1

18

Click here to go back to the start of the document



EXTERNAL TENSIONER 60” SINGLE HEAD

SINGLE PULLEY HEAD SIDE VIEW

Item # Part Description Qty
1 101A1008 60" EXTERNAL TENSIONER SINGLE HEAD (WITH BRACKET) 1
2 101A1004 60" EXTERNAL TENSIONER SINGLE HEAD (NO BRACKET) 1
3 710R0138 KIT TO FIX THE EXT TENSIONNER 1
4 141ATA2 TA2 TENSIONER'S EXTREMITY ASM 1
5 151CA1006 60"LG EXTERNAL TENSIONER SPRING 1
6 101A1016 SINGLE HEAD TENSIONER PULLEY ASM 1
7 101A1040N RED CORD 12'LG WITH NUT 1

19
Click here to go back to the start of the document



EXTERNAL TENSIONER 60" DOUBLE HEAD

- —
=

DOUBLE PULLEY HEAD SIDE VIEW

Item # Part Description Qty
1 101A1008-D 60" EXTERNAL TENSIONER SINGLE HEAD (WITH BRACKET) 1
2 101A1004-D 60" EXTERNAL TENSIONER SINGLE HEAD (NO BRACKET) 1
3 710R0138 KIT TO FIX THE EXT TENSIONNER 1
4 141ATA2 TA2 TENSIONER'S EXTREMITY ASM 1
5 151CA1006 60''LG EXTERNAL TENSIONER SPRING 1
6 101A1026 DOUBLE HEAD TENSIONER PULLEY ASM 1
7 101A1040N RED CORD 12'LG WITH NUT 1

20
Click here to go back to the start of the document



